
 

1 
 

  
201 * Wednesday, August 28th, 2019 * 8:30:00 AM 
Jim Somerville, KCI Technologies  
BIMs for Asset Management  
 
Speaker Bio:  Mr. Somerville is an enterprise systems architect with 15 years experience helping local and state 
organizations adopt technology and optimize processes to achieve business requirements and objectives.  Mr. 
Somerville focuses on the infrastructure asset management and emergency management sectors in the mid-Atlantic 
region. 
 
Abstract: Planning and engineering design is increasingly being conducted in 3D.  New surveying methods such as Lidar 
scanning, unmanned aerial systems, and gradiometers are capable of providing previously unheard of capabilities to 
[...]
Maryland’s General Permit No. 12-SW) requiring a TN reduction.  Anne Arundel County and Howard County are 
assessing non-point and on-site disposal system (septics) reductions in concert with on-going WRF ENR performance.  
This presentation will review the published nutrient trading program regulations, with an eye on how this program may 
(or may not) be used to efficiently meet point and non-point source nutrient reduction requirements with real-world 
examples explored over the past two years, and, how high performing jurisdictions may generate additional funding for 
programs that are reducing nutrients beyond their required goals. Specific requirements for credit generation and use, 
including a review of trading regions, Edge of Tide (EoT) ratios, and impaired water limitations will be included. Beyond 
the information in published regulations, a review of innovative ways to utilize the system, as well as a list of key 
questions to consider when evaluating a potential project will also be reviewed. 
 
*****   
 



 

30 
 

  
201 * Wednesday, August 28th, 2019 * 2:00:00 PM 
Prasad Manthena, Greeley and Hansen LLC  
Streamline Green Infrastructure Asset Management –  A Case Study of DC Water Mobile-Based Asset Management 
System  
 
Speaker Bio:  Prasad Manthena is with Greeley and Hansen and is currently Project Manager for asset management 
team at DC Water’s Clean Rivers managing Long Term Control Plan implementation. Prasad has experience in asset 
management, sanitary sewer rehabilitation, wastewater treatment plant design, and water and wastewater modeling. 
He has a Master’s Degree in Civil Engineering from the University of Kentucky. 
 
Abstract: The DC Clean Rivers (DCCR) Project at DC Water and Sewer Authority (DC Water) is part of a Federal consent 
decree for reduction of nitrogen, reduction of combined sewer overflows and flood relief in the Anacostia and Potomac 
Rivers and Rock Creek. The program initially included tunnel systems and associated structures (grey infrastructure) to 
capture wet weather combined sewer overflows.  The consent decree was amended to include green infrastructure (GI) 
to manage a 1.2” storm event over 498 impervious acres in the Rock Creek and Potomac River sewersheds within the 
District of Columbia. To meet this challenge, DCCR constructed over 200 GI facilities (16 different practice types) to 
manage stormwater and to mitigate flooding.  The project team identified the need to implement a mobile-based asset 
management system to capture asset data including maintenance information for the GI facilities.   DC Water utilizes 
IBM Maximo as its core product for its work order management system. Traditional solutions included using paper-
based forms to capture and collect information on maintenance performed on the GI facilities for reporting and creating 
follow-up work orders.  With limited resources, this traditional approach would consume most of the project resources 
transferring the paper information into Maximo system after the field work is completed.  The solution utilized by DCCR 
at DC Water includes the mobile-based Maximo Anywhere application.  This mobility product solution includes utilizing a 
tablet to capture field information in real-time into a forms-based system that can sync the data into Maximo Server at 
regular intervals.   Progress to date includes full development of this solution including data gathering requirements and 
developing a GI asset classification system. This system was implemented to integrate GI assets into geographic 
information system (GIS) and Maximo.  Integration of the assets also included developing the process for work order 
management and developing job plans. Development of the solution required additional systems including virtual 
private network (VPN) and security provisions for DC Water. Full integration of the GI facilities has been accomplished by 
developing asset classifications, job plans, and asset work order classifications that included the set of information to be 
gathered and responded to by the user.  Future tasks include development of required asset classification for any new GI 
practice types and developing related data collection information. 
 
*****   
 



 

31 
 

  
202 * Wednesday, August 28th, 2019 * 2:00:00 PM 
Dan Tobocman, OBG  
When a Sprint Becomes the Hurdles: Design of the Kenilworth Avenue Stormwater Pumping Station  
 
Speaker Bio:  Dan Tobocman is a project manager for OBG, part of Ramboll. He has been an engineer in the water 
industry for 30 years focusing on wastewater treatment, water treatment, and pumping stations.  He has a BS in Civil 
Engineering from the University of Michigan and an MS is Civil & Environmental Engineering from Stanford. 
 
Abstract: The complete design of the Kenilworth Ave. Stormwater Pumping Station Rehabilitation was finished in five 
months despite several hurdles. The design replaces worn out equipment and greatly improves the safety and 
accessibility of the electrical and control equipment. Design projects that comply with DC Water standards typically take 
a year or more. The aggressive design schedule was needed to accommodate the construction schedule established by 
the District of Columbia Department of Transportation and DC Water.  This presentation will describe the project 
management changes that were successfully executed to meet the schedule. 1.  Weekly progress conference calls to 
allow all the stakeholders to identify, discuss, resolve and track issues as soon as they arose.  The participation of DC 
Water operations staff in these calls was vital. 2.  An action item tracker that focused on active tasks.  The details and 
features of the tracker will be presented. 3.  Elimination of the Intermediate Design submittal that is usually required on 
DC Water projects.  The elements of the Intermediate Submittal were either moved to the Preliminary Design, delayed 
to the Pre-Final Submittal, or eliminated altogether. 4.  Reduction in the standard review time from four weeks to two. 
The design included an innovative change in concept to improve the safety of the pumping station.  The existing station 
has an operating floor directly above the wet well with NEMA 1 electrical and control equipment.  There is grating to 
allow removal of the submersible pumps. Although this layout was allowable when the station was constructed 65 years 
ago, today it violates the NFPA 820 Standard for Fire Protection in Wastewater Treatment and Collection Facilities.  
Because the operating floor cannot be separated from the wet well, the entire station is classified Class I Division 2.  The 
new design places all the electrical and control equipment outside the station in the median of DC-295 to remove 
ignition sources and avoid the cost of classified equipment.  This will also allow DC Water staff of operate and maintain 
the equipment without entering a confined space. The design also faced a hurdle when the pumping capacity of the 
existing pumps could not be confirmed.  DC Water could not find any record of the pump curves or serial numbers.  The 
pumping station was built as part of a District Department of Highways project.  This project included a wet well entry to 
obtain the nameplate information, but the nameplates could not be found.  After the wet well entry was completed, 
OBG designed and executed a pump test to measure the pumping rate. In the end, DC Water and DDOT received a safe, 
effective design on time and on budget because of good project planning and execution. 
 
*****   
 



 

32 
 

  
203 * Wednesday, August 28th, 2019 * 2:00:00 PM 
Robert Andryszak, RK&K  
Design and Start-Up of the Patapsco WWTP ENR Facility  
 
Speaker Bio:  Bob Andryszak is a wastewater treatment plant design engineer with RK&K in Baltimore, MD.  He has 
assisted with the design of numerous BNR and ENR facilities in the Chesapeake watershed.  He served as RK&K’s Project 
Manager for Baltimore’s ENR upgrade of its Patapsco Wastewater Treatment Plant. 
 
Abstract: Baltimore City owns and operates the 81 mgd Patapsco Wastewater Treatment Plant which it upgraded to 
achieve enhanced nutrient removal (ENR) under multiple contracts totaling $250 million.  This presentation will review 
process design parameters and testing, start-up and ENR performance from May 2018 to July 2019.  This is the largest 
U.S. facility utilizing biological aerated filters (BAF) with denitrification filters (DNF) to achieve ENR. Prior to 
implementing ENR, treatment consisted of grit removal, screening, primary clarification, high purity oxygen (HPO) 
reactors with secondary clarification, chlorination, dechlorination and post aeration with discharge to the Patapsco 
River.  Sludge was processed by gravity sludge thickening followed by heat drying/pelletization.  Attempts to nitrify in 
the HPO reactors were unsuccessful which was attributed to an unidentified inhibitor in the wastewater.  Pilot testing 
demonstrated BAFs treating the HPO clarifier effluent fully nitrified and Kruger’s Biostyr BAF was selected.  DeNora’s 
downflow, attached growth, sand filter with supplemental methanol feed was selected to achieve denitrification 
following the BAFs. The BAF and DNF technologies were selected primarily because each had high allowable loading 
rates, enabling them to fit on the available site which was severely constrained in size.  The BAF design loading range 
was 18.3 - 45.9 lbs ammonia/1000 cf of media/day, apportioned among 22 cells, resulting in a structure footprint of 
approximately 61,300 sf, included appurtenant equipment.  The DNF design loading rate was 44.3 lbs nitrate/1000 cf of 
media/day apportioned among 34 cells, resulting in a structure footprint of approximately 72,000 sf, including 
appurtenant equipment. The HPO effluent flow pattern and waste loadings were characterized.  Key process 
considerations were:  1) the ENR system would treat up to 150 mgd, 2) BAFs would be used for nitrification and not 
reducing BOD, 3) the degree of nitrogen removal historically achieved in the primary clarifier and HPO processes was 
maintained, 4) BAF process stability was maximized by conveying BAF backwash solids to the sludge processing system, 
5) BAF and DNF backwash solids should be concentrated before being conveyed to the sludge processing system, 6) 
phosphorus would be removed mainly in the primary clarifiers and HPO secondary clarifiers by multi-point ferric 
chloride addition, and 7) provision for a phosphoric acid feed system to prevent low-phosphorus inhibition in the DNFs 
in the event of upstream ferric chloride overdosing. BAF process testing started in May 2018 and ammonia 
concentrations less than 1.0 mg/l were achieved in June and maintained through early August when there was a major 
upset in the plant’s sludge processing system which took approximately two months to resolve.  Nitrification was 
resumed in early October 2018 and effluent ammonia averaged 1.01 mg/l to date.  DNF process testing started in 
October 2018, and through December 2018, nitrite/nitrate concentrations could be maintained below 1.0 mg/l with 
proper methanol dosing.  From October through December 2018, effluent total phosphorus concentrations averaged 
0.89 mg/l.  The ENR system was tested and started up during a period of historically high precipitation in the Baltimore 
region.  Process optimization continues at the time of this writing in January 2019. 
 
*****   
 



 

33 
 

  
204 * Wednesday, August 28th, 2019 * 2:00:00 PM 
Sophia Liskovich, Gannett Fleming, Inc.  
Maryland's Newest Dam Preserves a Community's Most Valuable Resource  
 
Speaker Bio:  Sophia is a Project Manager in the Water Department of Gannett Fleming, located in the Baltimore office. 
She has 17 years of experience with water treatment, storage, and transmission. She is a past Chair of the Chesapeake 
Section of AWWA and is a recipient of the Carl J. Lauter Award for distinguished service in the water supply field. Sophia 
is a registered PE in Maryland and Florida. 
 
Abstract: Maryland American Water (MAW), supplies 14,200 customers with water sourced from Winters Run, in 
Harford County. In the past, during times of drought, MAW supplemented this supply with water provided by the 
county. However, with water scarcity issues for Harford County they were no longer able to guarantee MAW with the 
necessary emergency water. In 2014, a temporary purchase arrangement between MAW and the county was approved 
with the understanding that a long-term backup source, independent of the county’s supply, would be secured within 
four years. With that the Bel Air Impoundment, a cutting-edge reservoir was designed that draws and stores water from 
nearby Winters Run only when stream flows are sufficient to avoid disrupting the local ecology. It ensures the safe yield 
of the Bel Air water supply system and provides an emergency water supply for the Bel Air community in case of 
contamination of the primary source. The impoundment hold 90 MG of raw water and is the largest Maryland dam 
project constructed in the past 30 years. In times of drought the water can flow to the existing winters run treatment 
plant by gravity. After careful analysis of different options, the design team selected a bituminous geomembrane (BGM) 
liner to create a watertight barrier inside the 2,025-foot-long dam embankment and impoundment bottom. Other 
features in the impoundment are the use of floating wetlands in order to create an ecology that will naturally filter out 
TSS, Nitrogen, and phosphorous, as well as a mixer and an ultrasonic algae removal system.  At the facility’s 
groundbreaking, Town Administrator Jesse Bane highlighted the project’s importance to the future of his community, 
remarking, “History is being made, and I am in awe to be here to witness an act that will save a small town from what 
could be its eventual demise were it robbed of one of its most valuable resources.” 
 
*****   
 



 

34 
 

  
205 * Wednesday, August 28th, 2019 * 2:00:00 PM 
Jonathan Gordon, HDR Engineering  
If You Build It … They Will Complain?  
 
Speaker Bio:  Jonathan Gordon is a Water/Wastewater Engineer with HDR.  He has a bachelor’s degree in chemical 
engineering from the University of Virginia and hopefully will have a master’s degree in environmental engineering from 
Johns Hopkins University in the next couple of months.  Jonathan has worked in the industry for six years and been 
fascinated by odor and its impact on the public for …even longer. 
 
Abstract: It is a universal truth that utilities responsible for managing collection systems prefer to receive fewer odor 
complaints.  It is also true that the level of effort directed toward minimizing complaints varies significantly by utility.   It 
is not for lack of benefit: reducing odor complaints can improve social trust at the municipal level and, if done through 
direct treatment, can mitigate collection system corrosion potential.  The reason for the uneven application of effort 
reflects less the difficulty in designing and implementing solutions and more the challenge of sufficiently characterizing 
odor-producing conditions and the lack of guidance governing which odors require addressing.  This presentation covers 
both. Determining which odors need addressing requires establishing a definition of an odor nuisance that relates the 
characteristics of the odor to some reasonable likelihood that the odor will be complaint-inducing.  Yet any definition is 
inherently subjective and as a result, there is no uniform definition.  Some odor regulations take a simple approach and 
require odorant concentrations to be maintained below some fixed level at all times.  The more advanced standards 
consider that whether an odor constitutes a nuisance depends on the offensiveness and concentrations of the 
constituent odorous compound(s), the sensitivity of the subject (receptor) experiencing the odor and the frequency and 
duration of the receptor exposure to the odor.  The frequency, intensity, duration, and offensiveness (FIDO) system 